*ALL ITEMS LISTED ON THIS AGENDA ARE POTENTIAL ACTION ITEMS AND VOTES MAY BE TAKEN ON ANY

SUN VALLEY WATER & SEWER DISTRICT
REGULAR MEETING

AGENDA IN THE COUNCIL CHAMBER OF THE SUN VALLEY CITY HALL

8:30 A.M,, Monday, March 20, 2023

access also via zoom: Join Mtg # 226 868 0475 passcode 202005

ITEM LISTED*

CALL TO ORDER
APPROVAL OF MINUTES Regular Meeting of February 21, 2023
FINANCIAL REPORT
APPROVAL CHECK VOUCHERS AND PAYROLL
1. Payment Approval Report Unpaid over $5,000 excluding recurring
02/20/23-03/19/23:
Paid Invoice Report 02/20/23 - 03/19/23:
Payroll 01/30/22-02/12/23:
Payroll 02/13/23-02/26/23:
Well Fargo Credit Card Statement:
New Vendor: none

e

WATER PUMPED (February 2023): 52,006,100 [ReUse = zero]
[...]
84,083
708
708.000

Fib-22 Feb-21
595.432 524,837
588,945 520,689

6,487 4,148
6,487,000 4.148.000

152 500 1,003,488
141,783 992 469

10.717 1,019

10,717,000 11,019.000
6,487,000 4,148,000
10.717.000 11.019.000
17.204,000 15,167,000
19,002,000 18,073.000
36,206,000 33,240,000

47.52% 45.63%

52.48% 54.37%
10,518,579 10,136,750
10,488 277 10,105,892

30.302 30,858

30,302,000 30,858,000
8,449,600 8,034,507
B,413,394 8,001,267
36,206 33,240
36,206,000 33,240,000

618,615 727.203

618,615 727,201
0 2

i) 2,000
77.909 72,385
77,344 72,106
565 279
565.000 279,000

Feb-Z0

467 568
463,057
4511
4,511,000

871,345
860,225
11,120
11.120,000

4.511,000
11,120,000

15,631,000
18,387,000

34,018.000

45.95%
54.05%

9,738,504
9,706,790
31,714
31,714,000

7.612,423
7,578,408
34018
34,018,000

597,679
597679
4]
0

67.921
67,587
334
334,000

66

Feb-18

haars
395,243
4,031
4,031,000

T4, 772
704,140
10,632
10,632,000

4,031,000
10.632,000

14,663,000
17,674,000

32,337,000

45.34%
54.66%

9,249,124
9,219,227
29,897
29,897 000

7,007,332
7.064,995
32337
32.337.000

494,678
494,678

63.281
52,656
625
625,000

Feb-18

346,325
342,205
4,620
4,620,000

561,870
541,460
10,410
10.410,000

4,620,000
10.410,000

15,030,000
17.374.000

32,404,000

46.38%

53.62%

8.824.210
8,789,690
34,520
34,520,000

6,640,947
6,608,543
32,404
32,404,000

394,894
394,894
0
o]

57.622
57,290
332
332.000

Feb-17

223,000
214,332
8.668
8,668,000

208,795
386,931
11.864
11,864,000

8,668,000
11,864,000

20,532,000
19,305,000

39,837,000

51.54%
48.46%

8.264,788
8,226,285
38,503
38.503.000

6,060,060
6,020,223
39,837
39,837.000

305918
305918
0
1]

53,254
52,874
380
380,000

Figb- 16

153,967
149,715
4.252
4,252,000

249,380
238314
11.066
11,066,000

4,252.000
11,066,000

15,318,000
17,162,000

32,480,000

47.16%
52.34%

7,848,391
7.817.085
31,306
31,306.000

5623401
5,590,921
32,480
32,480,000

206.906
206,906

48,819
48,464
355
355,000

Feb-15

101,126
93,941
7.185
7.1865,000

114,932
105,145
9,787
9.787.000

7,185,000
9,787,000

16,972.000
16,176,000

33.148,000

51.20%
48,80%

TATHETO
7,446,593
33.377
33.377.000

5,239,301
5,206,153
33,148
33,148,000

103,552
103,562
]
0

44,057
43,623
434
434,000

Tatal

49,471
49,471,000

95,751
95,751,000

49,471,000
95.751.000

145,222.000
161.417.000

306,639,000

425.33%
474.67%

290,260

230,260,000

306,639
306,639,000

2,000

4012
4,012.000

Avesage

5.497
5,496,778

10,639
10,639,000

5496778
10,639,000

16,135,778
17,935,222

34.071,000

47,26%
5274%

32,281
32,251,111

34,071
34,071.000

446
445,778



City of
Ketchum

Wastewater Revenue
Bonds, Series 2023

Standard and Poor’s Rating
Presentation March 15, 2023




Financing Team

City of Ketchum

Jade Riley - City Administrator
(208} 727-5084; jriley@ketchumidaho.org

Shellie Gallagher - City Treasurer
(208) 806-7065; sgallagher@ketchumidaho.org
Mick Mummert — Wastewater Division Supervisor
(208) 726-7825; mmummert@ketchumidaho.org

Piper Sandler & Co. — Underwriter

Eric Heringer - Managing Director
(208) 344-8561; eric.heringer@psc.com

Zions Public Finance, Inc. — Municipal Advisor

Michael Keith - Vice President
(208} 501-7533; michael.keith@zionsbancorp.com

Shaun Kelley - Vice President
(208) 501-7575; shaun.kelley@zionsbancorp.com

Skinner Fawcett — Bond Counsel

John McDevitt - Attorney
(208) 345-2663; jmcdevitt@skinnerfawcett.com




Ketchum at a Glance

County: Blaine County
County Population: 24,766
Ketchum Population: 3,588 (2.33% annual growth)

Local Economy: (Significant tourism economy)

Draws tourists from around the world to enjoy its fishing, hiking,
trail riding, tennis, shopping, art galleries, and more. World
famous Sun Valley Ski Resort

County Unemployment Rate: (Dec 2022): 2.1%

City was incorporated in 1961, approx. 3.2sq miles

Lo £ ‘
e 1 v]
LR * s Lq\— it
L T "'h -
~rxmaatad Con
Ketchum ......"" 7 SunValley
i ot =z Elkhorn '
o] T -
lll'_ﬂ’ Y
Baid
R wyme 7o
M
Sewtaeth Botancal Ganden " ‘QJ :
-
L E" TN v ' ]
o
» "":‘.,-u-t i
Wood e
pn b Snas H
‘ v

River S : ‘
Valley Todontr e

e’
MAIN MIGHWAY - I Iaile
OTHER ROADS : T Y
o a, - A & Vg Wiwpr Bigh Lohomd
= W River b Yyn Valley “‘m_b\o-- Commmntty Campas
TRAILS - BIKE PATH o L . ot
Bane County o » o g .,',,."',," e
Racrmnon Dharrn} a, A = ay F
. Aetmm 3 o
[ CYVRSIIN.) B, HAnaS Frosew e A2
CON P &S
Matiensl Forest or BLM 5 - . B "
4 PUBLIC ACCESS e @Y £, ,‘f 2 elievue
> Framds L3 b, o i e
GOLF COURSE X H it WUV B O AR TON
[ - e e '
an Pt e
; L e
o
£
s VST
H
[
v
-
¥
R 0
Y
Ll
)
G =
b EE) e

----------




Ketchum at a Glance

Top Employers 2021
Employer Ownership Employment Range

Sun Valley Resort Private 500-999

aine Cour Local Government 500 - 999
Atkinsons' Market Private 100- 249

Blaine County Local Government 100 - 249

Albertsons Private 100 - 249

leg Zenergy Private 100-249

NOTE: Only amployers that have given the Department permission to release empigyment range data are listed,
Source: [daho Dapartmaent of Labor- Quarterly Census of Employment Wages (QCEW)

Blaine County per capita Income, 2010 to 2020

County ———State of Idaho —— Uinited States I

$240.000
$120,000
$100,000
$80.000
$60.000 4
$40.000 1
$20,000 4
$0
2080 | 2011 | 2012 | 2003 | 2014 { 2015 | 2016 | 2017 | 2018 | 2049 | 2020
County 61913 | 68,110 | 78,321 | 80,831 | 86,981 | 94,627 | 96,762 | 105492 | 212.089| 136,542 | 117,681
e Stute of luio | 32,106 | 23,627 | 35,201 | 36,229 | 37,863 | 39,622 | 40385 | 41,906 | 43,766 | 46,74: | 48,769
= United Stutes | 40.690 | 42,783 | 44614 | 44,894 | 47,017 | 48,891 | 49812 | 51811 | 54,098 | 56,047 | 59,510

Industry Employment and Wages 2021

Construction 2.057 553,227
Manufecoiring

Trade Trensportetion, snd 2.053 $49,896
| ilties

q'{L -.r‘\- TIE !'-t_‘-?:.s-ﬂ SITeSS

!“_,..:'H*"'"‘




About the Bonds

On November 8, 2022, Ketchum voters overwhelmingly approved

Security

Rate Covenant

the bond measure with 87% in favor for $14.0MM authorization.

Bond Authorization: $14,000,000

Est. 2023 Bond Par: $6,475,000
2023 Project Proceeds: $7,000,000

Projects: Address Service Area growth, aging infrastructure and
equipment, treatment capacity needs, and permit limitations and
regulatory discharge requirements

* Standard Net Revenue Pledge

* Includes revenues received from Sun Valley Water & Sewer
District for their portion O&M

* DSRF not required by 2023 Series Ordinance

* Net Revenue in each Fiscal Year at least equal to 125% of the
amount of principal and interest required to be paid in such
Fiscal Year on all Outstanding Bonds |

: L



Proposed Debt Service

$700,000

$600,000

$500,000

$400,000

$300,000

$200,000

$100,000

S0

City used $744,411 cash to

M Principal @ interest

IIIIIII

§2023§ 2024 2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035%2036§ 2037 2038 2039 2040 2041 2042 2043

o

=

54% of Principal Repaid

defease 2014 Refunding Bonds

The City does not have any additional parity debt outstanding.




Debt Service Covera g€ (based on historical revenues)

City of Ketchum
Debt Service Coverage Table

Wastewater System Coverage

Revenues:

NON=SYSIEM FEVENUES. ... enies
Total pledgable reVENUES..........ccccoocvveenin s sssereinns

Expenses:

OPerabing EXPEMSES..........coo i ieer s ssases s ssssasesssssasessesses

Net revenues available for debt SEBMVICE ...

Outstanding bonds:

Proposed Serigs 2023..............cooocemnecicerie e

Historical debt service coverage ratio

Unreskicled netassels.... i s

Fiscal Year Ended

September 30

Historical

2018 2019

2020 2021

2022

2,213,492 2,555,499
- 5421

2,213,492 2,560,920

1,776,289 1,867,171
(289,692)  (324,298)

2727930 2,927,808
14,926

ijjj?:_7_421356 2,927,808

1,787,979 2,010,452
(329,788)  (329,390)

1,486,597 1,542,873

919,725 519,725
1.40 1.96

694,855 694,855

726,895 1,018,047

1,488,191 1,681,062

1284665 1246746 .

919,725 519,725
247 240

421457 458,140

3,521,564
3,521,564

2,205,296
(316,382)

1,542,650

519,725
297
430,140

7



System Descript

Ketchum/SVWSD WWTP Service Area B B : ¢ ar

ion

¥

Service Area

* The service area served by
the Facility is approximately
10 square miles

* The service area includes
boundaries of the City and
Sun Valley, as well as St.
Luke’s Hospital

* The Facility serves an average
equivalent population of
approximately 12,000 to

17,000
System Size (City & District)
* Over 57 miles of pipeline
* Approximately 10 square miles
* Approximately 4,900 connections
g KAETC“..UM



System Description

Collection System

City’s
Design capacity of the Facility is * Over 30 miles of 8-inch through 24-inch pipe.
4.0 mgd and current flow is 1.05 ..
med * Except for new developments, most of the piping

is approximately 30 years old and constitutes

Average daily peak is 1.49 mgd asbestos cement sewer pipe, with newer piping

consisting of PVC.
Peak hourly flow is 3.05 mgd

The District’s
* Approximately 27 miles of 8-inch through 18-inch

pipe.

* The system was originally constructed using non-
reinforced concrete and clay pipe. Development
occurring in the 1970’s used asbestos-covered
cement sewer pipes. Newer development, after
the late 1970’s utilizes PVC piping.

’ &



System Description

The Facility Current and Future Flows and Loads
e
Current (2021 2042

The Facility consists of:

v Screening Parameter

v Pumping Average Annual Flow {MGD)}) 1.05 1.73

v' Grit removal Peak Month Flow (MGD) 1.34 2.57

v" Activated biological Peak Day Flow (MGD) s A48 3.47
treatment Peak Hour Flow (MGD) 3.05 5 96

v" Tertiary filtration, and BOD Average Annual (lbs/d) 2,348 3 888
disinfection. BOD Peak Month {Ibs/d) 3,857 5,757

TSS Average Annual (lbs/d) 1,715 2,902
TSS Peak Month (lbs/d) 2,345 4,296
TP Average Annual {lbs/d) 34 58
TP Peak Month (Ibs/d) 47 86
TKN Average Annual (Ibs/d) 351 580
TKN Peak Month (lbs/d) 446 859

The sources of wastewater flow are
domestic flows from households
and commercial businesses, as well
as inflow and infiltration.

10 Ao



Overview of the Facility Plan

PERMITTING:

Upgrade our processes to meet current

(and future) State of Idaho permit

requirements

* Biological Nutrient Removal

process changes to comply with
expected permit limits of ammonia
concentrations discharged into the
Big Wood River {bldgs. 3-6)

AGE:
Upgrade equipment that’s reaching the
end of its lifespan
* For example: two 54-year-old
Aeration Basins (bldgs. 3-6), a 38-
year-old Aerobic Digester Tank
EXPANSION: (bldg. 14) and 38-year-old clarifier
Increase treatment capacity to serve future growth (bldg. 8)
* Additional Aerobic Digestion facilities are necessary to
accommodate future flow increases (bldgs. 14, 15 & 24)

1 &



Future Capital Needs

Facilities Study Plan

* The City of Ketchum / Sun Valley Water & Sewer District Wastewater Facility

Planning Study was prepared by HDR Engineering, Inc., Boise, Idaho released in
June of 2022.

Capital Projects/Additional Debt Plans
* The project will occur in two ten-year phases based on a 20-year planning period.

* Estimated total cost of $37.2 million in its treatment plant (The City’s responsibility $18.6
million per cooperative agreement).

* The City intends to fund their portion of the Project with a combination of rate-funded
revenue, the proceeds of the Series 2023 Bonds and future bonds from its remaining
$7.0 million of $14.0 million authorization.

1 (e



Facilities Capital Improvement Plan (20-year projection)

$37,207,000 tatsl

Propects

FY22

FY23  Fy24

FY25

Fy2e

$33, 184,000

FY27 FY28 FY29

FY3l Fy32

Aeration Basins 364 MLR

[
$987,000

Aeration Basin Blowers

000'E85%

T

$6,626,000
T

Rotary Drum Thickener & Dewatering

58,876,000

PLC Upgrades (Filters & UV)

Qutfall Clearing

T

$204,000

$83,500

Digeseter #1 Cover

Pump Replacements

$690,000

706,500

Misc. Headworks Improvements

Clarifier #1 HVAC & Roof Repair

]
450,000

|
$183,000

UV Equipment

Replace VFDs

Aeration Basin 18 2 Uparades

51,694,000

$782,000

$2,140,000

Digester 2

42,648,000

Digester 1 & 2 Blowers

$1,829.000

Replace Generator § MCC-3

Grit Removal System

$1,263,000

$1,015,000

Digester 1 Diffusers
Parking Lot Repaving

|
$250,000
A
$665,000

Upgrade PLC Hardware

Clarifier 1 Mechanism Replacement

$ 1.356,!:?}

$553,000|

13



Facilities Capital Improvement Plan (funding Projections)

Estimated Sources of Funding

Other Total
Financing Project
Source Cost
Sun Valley Water and Sewer District $0 $18,600,000 $18.600,000
City of Ketchum $14.000,000 $4.600,000 $18.600,000
Total Project $14.000,000 $23,200,000 $37,200,000
Projected CIP cash flows over next 10 years.
Fy 2023 FY 2024 FY 2025 FY 2026 FY 2027 FY 2028 FY 2029 FY 2030 FY 2031 FY 2032
Projected Projected Projected Projected Projected Projected Projected Projected Projected Projected
CIP Funding
CIP Carry Forward 10 $830,000  $1,660.000 32490000  $3320,000  $4,150,000  $4,980,000 $5810,000  $6,640,000  $6,652,000
Bond Proceeds Deposit $ 7,000,000 $ 7,000,000
Portion Funded with Bond Proceeds $788,000 $1.,439,500 $1,579,500 $1,908,375 $1,819,125 $1,759,000 $1,910,500 $1,856,000 $940,000 $0
Depreciation Expense Transfer $330,00(l $330.00Q| $330,00q $330.000_ $330.00Q $330.000‘ $330.00Q $330'000- $330,000‘ $330,000‘
CIP Cash Confribution from SVWSD Dist (50%) $638,000 $1,209,500 $1,509,500 $1,758,375 $1,669,125 $1,759,000 $1,910,500 $1,856,000 $1,758.000 $2,045,500
Transfesr In From Fund Balance $500,000 $500,000 $500,000 $500,000 $500,000 $500.000 $500,000 $500,000 $500,000 $500.000
Total Sources of Funds for CIP $2,256,000; $3,479,000  $3,919,000 $4.496,750  $4,318,250 $4,348,000 $4,651,000 $4,542,000 $3,528,000  $2,875500
CIP Annual Oufflows $1.426,000| $2,649,000  $3,085,000  $3,666,750  $3,488,250  $3518000  $3821,000 33712000  $3,516000  §4,091,000
Change in CIP Fund $830,000 $830,000 $830,000 $830,000 $830.000 $830,000 $830,000 $830.000 $12,000 -$1,215,500
CIP Fund Balance $830,000 $1,660,000 $2.490,000 $3,320,000 $4,150,000 $4,980,000 $5,810,000 $6,640,000 $6,652,000 $5,436,500

Note: Assumes 7% rate increase in 2023 and 5% thereafter through FY2032

¥4




Agreement with Sun Valley Water & Sewer District

The City and District co-own the Facility pursuant to a Memorandum of Understanding first
signed in 1984, renewed and reaffirmed on January 17, 2023.

The MOU expressly affirms the Facility is jointly and equally owned and, therefore, capital
construction costs, including the “Project” are paid one-half by the City and one-half by the
District.

Pursuant to the MOU, the City and District share Operation and Maintenance Expenses of
the Facility based on usage (flow), with the City currently contributing 55% of Operation
and Maintenance Expenses to the District’s 45%.

1
Erc.u'-"
15 "



Agreement with Sun Valley Water & Sewer District

Sun Valley Water & Sewer District

2019 2020 2021
Operating Revenues S 2,377,285 S 2,528,096 S 2,447,663
Operating Expenses S 2,712,942 § 3,011,254 § 3,227,522
Net S (335657) § (483,158} § (779,859)
Nonoperating Revenue $ 1,937,448 $ 1,254,645 S 1,559,449
Change in Net Position S 1,601,791 S 771,487 S 779,590
Net Position EOY S 25,814,858 S 26,332,050 S 27,111,640

Cash & Cash EquivEOY S 5,617,033 $ 6,595,464 S 7,851,174

* SVWSD plans to meet near term capital expenses with cash on hand for the next 3-4 years.

*  SVWSD has a comprehensive rate study in process, which will be reviewed in Summer 2023.
This rate study will explore any necessary financing strategy, including bonding, etc.

* SVWSD has communicated with its residents of intentions to update rate following the
comprehensive rate study.

1% KETE



Cost of Service Study

* Cost-of-Service Study and Rate Design

Establish updated monthly rates and a new connection fee methodology for new
development to determine the adequacy of the existing rates.

Will consider the funding required to maintain and upgrade the Facility

Will occur once the Collection System Study is completed in early 2024.

* Current rate increase projections:

Annual rate increases planned, subject to City Council approval, to keep pace with
increasing Facility and improvement costs.